Produkte
Products

A TUVRheinland®

Test Report No.: 01140655792 002 Seite 1 von 2

FREE TG - agelo

Client: JER-YEU INDUSTRIAL CO., LTD.AA TEERE A E]

ZAt & No. 367, Sec. 3, Zhongshan Rd., Tanzi Dist., Taichung City 42749, Taiwan,
R.O.C./&E G h i E & 42749 rhLIjEs = 367 55

Test Item: PVC HOSE/ ‘EHH 25

I

Identification: J2-4

a5 2.

Delivery condition: apparent good/4NEi B 4F Date of Receipt: 2017-06-03

F1F ] (- /- H):

Testing location:

it

TUV Rheinland Hong Kong Ltd.

Test specification:

Testing according to customers specification for the following parameters:

I E A Migration of Phthalates according to Taiwan “Sanitation Standard for Food
Utensils, Containers and Packages” amended on 2013.08.20 (DOH Food
N0.1021350146, 8/20/2013) - General requirements / #i7 _ FHEEEAH = {(x1E
“EihER R B LS A B (FPEERE] 102 47 08 ] 20 HENE @745 1021350146
SRSIELE) - —RBUE

Test result: The test results are the measurements, stated in the test report.

Hz 45

tested by /(A &

2017-06-26 Anne Chen
/Coordinator

checked by:/ Z/ZA &

2017-06-26 Carl Chang
/Department Manager

Date Name/Position Signature Date Name/Position Signature
=524 2SR 5 =524 2SR i
Other Aspects:/ A1t

Test period/ J#{7%/4F 2017-06-03 — 2017-06-21
This test report supersedes test report no. 0114065579a 001.

Abbreviations: ok/P = Dpassed (&8 Bl ok/P = &%
fail /F = failed (A&7 fal [FE = F2F
n.a. /N = notapplicable (FE/4E) na /N = FigF

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar produ
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1.  Migration of Phthalates / #i% — FlgEs A &

Solvent / 754t test duration/temperature
IR OR S
n-Heptane / IEBHf5% | 1 hr/25°C
Sample/fx L4 J2-4 Limit/ &g i
Material/#'& plastic/transparent/
BRBIEH T
Lab.-No./E 5 = {Rbik TCL170603-01
R g (-2 T )
(di-(2-ethylnexyl) phthalate, ~ mg/kg 0.5 15
DEHP)
MR TR
(di-n-butyl phthalate, pep)  M9/Kg <0.3 03
MR BT KRN
(Butylbenzyl phthalate, BBP) mg/kg <0.3 30
R TR TR
(Diisodecyl phthalate, DIDP) mg/kg <3 9
i S o i1
(Diisononyl phthalate, DINP) mg/kg <3 9
C_f s
(Di-2-ethylhexyl Adipate, mg/kg <6 18
DEHA)
Remark/{#s

- 0.1% =1000 ppm; mg/kg = ppm

Test Methods/HER 7%
Method of Test for Food Utensils, Containers and Packages

Test sample/HIEE N

mEagenE R ®
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-- End of Test-Report / FE#a4E5 5 ---
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